



**DIVERSIFIED**  
**TESTING LABORATORIES, INC.**  
WORLDWIDE SERVICE

“We Test Per Your Request”

336 WEST FRONT STREET  
P.O. BOX 4004  
BURLINGTON, NORTH CAROLINA 27215  
PHONE (336) 227-7710 • FAX (336) 227-1175  
[www.diversifiedtestinglabs.com](http://www.diversifiedtestinglabs.com)

June 28, 2023

Ms. Martina Noceti  
THE SIGN  
Neuseeland 32  
9404 Rorschacherberg  
Switzerland

Reference: Laboratory Test Report  
Lab Identification No. 55612  
Invoice No. 86927

Dear Ms. Noceti:

One (1) fabric sample, identified as **Art. Erté 30812**, was received and tested in accordance with ASTM D 4157-13, "Standard Test Method for Abrasion Resistance of Textile Fabrics (Oscillatory Cylinder Method). The test was performed as follows: abradant: Wire Screen; tension: 4 lb; load: 3 lb. The test results are as follows:

**Test Results**

---

Passed 18,000 Cycles

---

Sincerely,

Brian S. Dement

BSD/mr

